For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 17

12193 Econo-Horse 6.5HP OPC

Drive Shaft Assembly

Jﬁll

ﬁ..,u_ [

...=.1

“

V_

e —
i
_\.\

[ ——

“_

F o ARl e N

3
/
\
:
;
|

T B S
R T ol A Rl = e

B Y o ff D

"
.ﬁ,___% _

mm“\

A

mmm..
n,ﬂmy

xrr:r

,..

P

P g,

)
/

_.__
[ !
e_n__...._....,,,.,.
% S lvﬂ.

...f., mwr...:il

._...._......1.-

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC

Drive Shaft Assembly

Page 2 of 17

Ref#  Part Number Qty S/P/F  Description
1 1100005 1 Screw, Hex Hd., 5/16-24 x 1, Grade 5
2 9944 1 S  Belleville Washer
3 1916532 1 S  Transmission Pulley, Double Groove
4 9301 1 S Key, 3/16 x
5 50027 1 S  Support Washer, Front
6 9517 1 S  Snap Ring
7 1714 2 S  Bearing, Tapered Roller (with race)
8 50043 1 S  Support Washer, Rear
9 1916936 1 /P Drive Shaft assembly
10 1224-1 A/R S  Shim, Rear Bearing Cap, .010" thick
1224-2 A/R S  Shim, same as above, except .030"thick
1224-3 A/R S  Shim, same as above, except .005" thick
1224-4 A/R S  Shim, Same as above except .062" thick
1325C A/R S  Shim Set (Incl. the following shims: two

#1224-1, two #1224-2, one #1224-3 and one
#1224-4)

WWW.mymowerparts.com



Page 3 of 17

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Engine, Engine Brackets And Belt Drive Systems

12193 Econo-Horse 6.5HP OPC

Nww P

/
..rsui!../ A,,,Q,/,.
o~
AN / A V,,_m
\ \ /A0, P
AN \ \ / AN S
N, /) =N
A . N// /”/n,n mvu,// // // N e \\\ \““\ \ / ..L“\\\- \ |
/// /. J/, / ,,, /v .u__/ .mw mm ‘\\Q “\ \v \nﬂuv
v ..:flfifllllllullili..!rl.lli T!nw - \ ‘
/ » / s \,ﬁm oy \@ n.. ’~ zr.A./ 1/
Y \ p N JM(}/ o \ ..__ ../ m v
A //ta. / M. \\ = nm. Vv \\ \ ~
\ e _nf myi AN \ v
\ mm N /S
. , V/ N/ /
2 / 5 Y m
8 3 Nﬁ p GO
.mw o S ms!. @ o ¢ ,{\.\}f
AN ﬁ\k,,%-,-
\ “ B 9 “\
& \ \ . w ﬁ [Fr]
g..,,. ! N / m uw o / 3
I .i\ \, e /w_m_ \ " nmw
”mif,....- S @ ?% { “}/ M&._E
i 2 Lo \ B Vs : «
\ ,,%mfw ) » 1.,,\mw v G

- ,”H”m\ J@, v

v e RI=EE
— | S B o 7. @ . ﬁuu}\,
- /, 2. 7 \v Mw“/ ol ,__._w% Hmnnnu.mnwwnmmmmmm 4
ﬁ\\ NN ./v_‘.mmuum mw\ / nmm”u. £ m e “.vmr \ 5
— /z/ 53 N w?/ f ey, © ﬂ mmx N / Oy Ix E
mk ﬂm A S = ff o o ; A St n' N
WS YOI SANNG A L
// // m&v \ / - / ’ I N Iﬂaummmm ”ﬂ.
/ ”Jﬂ A.mm =~ mmk.!.umfnxv ! // 5. w o N // .,m r_wwr””.ﬂ.nﬁwu : \ w__
f hm ¢ MJ . emmmﬂ mm mm_..... m_ & v me p e S ™
_ﬁ---,m...--, THEN @43
o & N Y N
__ @/~ Wﬁw h.ww ™ T @ &7 . l-mw. ,ﬁﬂ - -,JA
\ \ \!-l.. . /_ ..ﬂ s@.ﬁunuuuv.llnml. , MM“
\ [ N\ ._.I ' J uu. o\
im ’ W YA
@ W d AN
A ml....iu!.l!..!. N L h\“ "o ,Mw_m .//
e /., oh @/z )
- < -
[

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC

Engine, Engine Brackets And Belt Drive Systems

Page 4 of 17

Ref#  Part Number Qty S/P/F  Description
1 1 Engine -5.5HP or 6.5HP Recoil Start.
Contact your local authorized engine service
dealer for engine parts and service. Refer to
your engine nameplate for engine model/type.
2 1916537001 1 S  Bracket, Belt Cover
3 1100242 9 S  Lockwasher, 5/16
4 1111696 3 Hex Hd. Screw, 5/16-24 x 1/2
5 1904557 1 Decal, Warning - Hot Surfaces
6 1917128 1 /P Belt Cover (Incl. Ref. 5)
7 9552 7 S  Flange Screw, Self-Tapping, 1/4-20 x 1/2
8 1186230 4 S  HexNut, 5/16-18
9 50027 1 S  Support Washer
10 1916795001 1 /P Engine Bracket, Right
11 1138-2 AR S  Shim
12 9301 1 S Key, 3/16x1
13 1916531 1 S  Engine Drive Pulley
14 1916559001 1 Bracket, Reverse Idler
15 1100005 3 Hex Hd. Screw, 5/16-24 x 1
16 1916794001 1 S  Engine Bracket, Left
17 1100799 5 S  HexHd. Screw, 5/16-18 x 1-1/2
18 1916652001 1 S  Guard, Belts/Pulleys
19 1916726 1 /P Belt Guide, Forward
20 9558 1 Hex Hd. Screw, 3/8-16 x 1-1/2
21 9090 1 S  Forward Idler Pulley
22 1916116001 1 /P Forward Idler Lever
23 1110108 1 S  Lock Nut, 3/8-16
24 1107382 2 /P Flat Washer
25 9386 1 Klip Ring
26 1916657 1 /P Forward Drive Belt
27 55034 1 S  Spring, Forward Return
28 55033 1 Bushing, Forward Idler Lever
29 1916658 1 /P Reverse Drive Belt
30 9944 1 S  Belleville Washer
31 1916532 1 S  Transmission Pulley
32 1916117001 1 /P Bracket, Cable Mounting
33 1900766 1 Decal, Stabilization
34 1186328 4 S  HexHd. Screw, 5/16-18 x 5/8
35 9856 1 S  Clevis Pin
36 1107383 1 S  Flat Washer, 3/8
37 1916536 1 Bushing
38 1916578001 1 Reverse Idler Arm
39 1916535 1 /P Reverse Idler Pulley
40 1111606 1 Hex Hd. Screw, 5-16-18 x 2
41 1110107 2 S  Lock Nut, 5-16-18
42 1916725 1 S  Belt Guide
43 1916724 1 /P Spring, Reverse Return
44 9572 1 S  HexHd. Screw, 5/16-18 x 1-1/8
45 1108841 1 S Key, 3/16 x 1-1/2

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 17

12193 Econo-Horse 6.5HP OPC

Handlebars, Clutch Cables And Handlebar Mounting Hardware

/
“ Ilﬂml e I 4 —
a&? \m mv‘_f”mmm.,. ,““.,,Nmmw,&\ \ ™ ,,/V
lr\rl...HHI.r..IJI \ n i - !_v /II,,.. ~4
ri ", l.“l. [ Vg -~ 1 e .ldh / —
/ 7 —— 4 4 1y mwr .
i “ \\ _QGIHHH.I!I - m _\\ d _\‘\ 4 \Qm.l &W“Iﬂ””dﬁln\
’ ‘- p \\ m\ph \\\ \hf J mm—vJ_mw.l&MWAI!””;.
X / K AR ™
n,h" N d / x/.,,,_,. A\ J?..m,i/m by
& o S S - N
N / \x..f e ™ Bl -
M“ e e //fl ~ ...”l...v.\
uw \\ ’ I/!...\\./ : p \\V.AI-”
|~
n
P

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC Page 6 of 17
Handlebars, Clutch Cables And Handlebar Mounting Hardware
Ref#  Part Number Qty S/P/F  Description
1 1916996 1 S  Upper Handlebar (Incl. Refs. 2 & 28)
2 1916928 1 Decal, Forward Clutch Bail
3 9854 6 S  Curved Hd. Screw, 5/16-18 x 1-1/2
4 1100806 1 S  Hex Hd. Screw, 1/4-20 x 1-1/4
5 55044 1 S  Bracket, Forward Clutch Cable
6 1916106001 1 /P Bail, Forward Clutch
7 9855 1 S  Screw, #10-24 x 2
8 1916712 1 /P Spring, Forward Clutch
9 1100242 6 S  Lockwasher, 5/16
10 1186230 6 S  Hex Nut, 5/16-18
11 9811 1 Hex Lock Nut, 1/4-20
12 55048 1 S  Cable Assembly, Forward Clutch
13 1100068 2 S  HexHd. Screw, 3/8-16 x 3/4
14 9837 2 S  Hex Lock Nut, 3/8-16
15 1107383 2 S  Flat Washer, 3/8
16 1100044 2 S  Hex Hd. Screw, 5/16-18 x 3/4
17 1902173001 2 S  Handlebar Support
18 1110107 2 S  Hex Lock Nut, 5/16-18
19 1902174001 1 S  Lower handlebar
20 9386 1 Klip Ring
21 9856 1 S  Clevis Pin
22 9552 6 S  Hex Hd. Screw, 1/4-20 x 1/2, Self-Tapping.
23 1901273001 1 Panel
24 1917559 1 Decal, Logo
25 1916674001 1 S  Bracket, Reverse Clutch Cable
26 1916719 1 S  Cable Assembly, Reverse Clutch
27 1186227 1 S Hex Nut, #10-24
28 1916929 1 S  Decal, Reverse Drive Control
29 1735531 2 S Cable Tie

WWW.mymowerparts.com



Page 7 of 17

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Tine Hood, Depth Regulator Lever And Drag Stake

12193 Econo-Horse 6.5HP OPC

B
\
,
N,

Py,
“ ) _ T

oy A

0. “uv ﬂ ’

o
__._._/
YI Huuuu

_mnw ABRS
“mmwﬁ

-
HIHMHHH[MJH

o S
-
(4]
i al -
\
\
'._ ey,
@t _m._vmm,, ) : W
= ¥ I/H/ \\.\ \.. / \\ \ Wm “ \ Ulll.v‘ﬁ - nn, \\““NW\ \\
/ \...\ / S \ \ Il \\ \_\ “mﬂwll ...... P p \\““\\\
- / #
© S \ \ k\\ &’
,._,, \\ / ‘\ w__“
Y\ \ \\_,\ ar

\ i
/{\1 ii.m_u “_\mm\ ‘_‘m ﬁ

\ \ \\ \“..\.J K

\_\\\ yr“m \mw (i /v .
/ // u
!/ \ / 4

.n..h..\_ / \ \ w

// Y

\_ / \ &=

Y/

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC
Tine Hood, Depth Regulator Lever And Drag Stake

Page 8 of 17

Ref#  Part Number Qty S/P/F  Description
1 9552 2 S  Flange Screw, Self-Tapping, 1/4-20 x 1/2
3 1917536 1 /P Decal, Hood
5 1917120 1 /P Tine Hood (Incl. tine flap and Ref. 3)
7 1186391 9 S  Flange Lock Nut, 5/16-18
8 1916118001 1 S  Depth Regulator Lever
8A 9308 2 S  Spiral Pin
9 9384 1 S  Spring, Depth Regulator
10 9534 1 S  Spacer
11 1100069 1 S  HexHd. Screw, 1/4-20 x 1
12 9811 1 Hex Lock Nut, 1/4-20
13 1916119001 1 S  Hood Bracket, Right Hand
14 1916120001 1 S  Hood Bracket, Left Hand
15 1100242 2 S  Lockwasher, 5/16
16 1186331 4 S  Flange Hd. Screw, 5/16-18 x 1
17 1186230 2 S  Hex Nut, 5/16-18
18 1100808 2 Hex Hd. Screw, 5/16-18 x 1-1/4
19 55088 2 S  Bushing
20 1916121001 1 S DragBar
21 1916569001 1 S  Bracket, Stop
22 1916570001 1 S Reverse Arm (Drag Stake)
23 1916708001 2 S  Bracket, Hood Support
24 1916707001 1 /P Bracket, Support Channel
25 1186328 6 S  Hex Hd. Screw, 5/16-18 x 5/8
26 1916771 1 /P Spacer
27 1111607 1 S  HexHd. Screw, 5/16-18 x 2-1/4
28 1107382 1 /P Washer, 5/16 1.D.

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 9 of 17

12193 Econo-Horse 6.5HP OPC

Tines

,gk,/ { P
/\c

/ /\

\J,__%--...u It
mww
Y

M W« |||||||||||

,VA ,/

7

f\ ﬂﬂy

i

WWW.mymowerparts.com

mwwmmmwmmmwm@?ﬁf
0




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC

Page 10 of 17

Tines
Ref#  Part Number Qty S/P/F  Description
1 1100044 12 S  HexHd. Screw, 5/16-18 x 3/4, Grade 5
2 1817060 3 S Tine-Twin-Edged, Left-Facing
3 1732499 12 /P Hex Lock Nut, 5/16-18
4 1982612 2 S  HexHd. Screw, 3/8-16 x 2
1916783 1 /P Tine Replacement Set (Incl. three
right-facing tines, three left-facing tines; and
assembly hardware
4A 1733398 2 S  HexLock Nut, 3/8-16
5 1817059 3 S Tine-Twin-Edged, Right-Facing
6 1916702001 1 Tine Holder- Left Side Model 12214 - 5.5 HP
1916704001 1 Tine Holder- Left Side Model 12193 - 6.5 HP
6A 1916703001 1 Tine Holder- Right Side Model 12214 - 5.5
HP
1916705001 1 Tine Holder- Right Side Model 12193 - 6.5

HP

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 11 of 17

12193 Econo-Horse 6.5HP OPC

Housing, Covers, Seals, Gaskets And Plug

ission

Transm

m_

T _‘.uﬁ

/ ) / v
\.w,h,,,...\_mmmmi---ﬁ
\ -
/yr hm_\ P nnnv
I
H\V .xw
] ;
h_m_ wm“--{{ﬂ"_
o™ ’
[ ‘
(o - i ”/
/AN
o4 QMEY 4 / ____\ w_/
Ly, i r:[ir.—\ rv‘ v e “ .‘
/ // Ve
(i — - —( A\ / \ \\E .
\ / \
//6\ /
\ﬂwuu... N/
o
v} mh.
v L
_ _Guhuv;- - ,.....w\m_ ..\AJ - II\& /mi.,.....!i- ........ -
Nﬂ o \“ i \_.\ .ws/ / -
& _ﬁ_ka-- > m-...--._&--,m_ v-u\-\.\---wzvﬂ?-..- -nmww
/ T /
{Lrem :EAW \J Nlluw .
/ /
o~ \ﬁ_uunT. . .rw,“m.ﬁ\--i N N
/ N
ol { mmn%
fwmumm

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC

Page 12 of 17

Transmission Housing, Covers, Seals, Gaskets And Plug

Ref#  Part Number Qty S/P/F  Description
1 9727 1 S  Plug, Transmission Oil Fill
2 1186328 8 S  Flange Screw, Grade 5, 5/16-18 x 5/8
5 1916641001 1 /P Front Cover, Transmission
5A 50074 1 S  Rear Cover, Transmission
6 50032 2 S  Gasket, Housing Cover
7 9617 1 S  Oil Seal, Drive Shaft
8 9621 2 S  Oil Seal, Wheel Shaft
9 1916975001 1 S  Transmission Housing Assembly
10 1909374 2 S Oil Seal, Tine Shaft
11  55011-1 1 S  Gasket, Bearing Cap (.010" thick)
55011-2 1 Gasket, Bearing Cap (.030" thick)
12 1916111001 1 S Rear Bearing Cap
13 1186331 2 S  Flange Screw, 5/16-18 x 1
14 1100044 1 S  Flange Screw, 5/16-18 x 3/4
15 1100242 1 S  Lockwasher, 5/16
737-04040 1 Qt. /P Transmission Gear OIl

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC Page 13 of 17
View Rear-Tine Tillers

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 14 of 17

12193 Econo-Horse 6.5HP OPC
Wheel And Tiller Shaft Assemblies

—

N
- /?
_,. m,%v

—

,

L ..rlllr._._.wwmw

:

u

[ —————,

fr
3

Y,
(

{

\ —n
\ 5
D) N
S ,mw,v
T ] (R S
g\ L &
) . \““,mw / //l / ) ) —
_nnmumwwmmm\ ¥ &

!
o f

S et

L .
&P

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC
Wheel And Tiller Shaft Assemblies

Page 15 of 17

Ref#  Part Number Qty S/P/F  Description
1 9512 2 S Retainer, Snap Ring, "E" Type
2 9511 4 S  Retainer, Snap Ring
3 1166-1 AR S  Shim, 0.062 Thick
1166-2 AR S  Shim, 0.030" Thick
1166-3 AR S  Shim, 0.015" Thick
1166-4 AR S  Shim, 0.010" Thick
1166-5 AR S  Shim, 0.005" Thick
4 1086 4 S  Bushing, Bronze
5 1916741 1 S  Wheel Shaft
6 9305 1 S Hi-ProKey, 1/4x 1
7 1132-2 4 S  Spacer
8 1904278 1 S  Worm Gear, Wheel Shaft
9 1915074 1 S  Tiller Shaft
10 1104 1 S  Woodruff Key
11 1916542 1 S Worm Gear
12 1 UNKNOWN

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 16 of 17

S

,

WWW.mymowerparts.com

o | #m .

e

12193 Econo-Horse 6.5HP OPC

Wheels

o *



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

12193 Econo-Horse 6.5HP OPC Page 17 of 17
Wheels
Ref#  Part Number Qty S/P/F  Description
1 1917486 2 /P Wheel & Tire Assembly
2 9380 2 S Clevis Pin, .312 x 1-3/4
3 9338 2 S  Hair Pin Cotter

WWW.mymowerparts.com



